MAXON" LIFTCORPORATION sht.1 of 22 DSG# M-16-42 Rev.C Date: 02/26/19

INSTRUCTION, GPT HAND HELD CONTROL KIT
KIT (120" CABLE) P/N 263260-13
KIT (240" CABLE) P/N 263260-14

lanes to opera

D 2 R
A vehicle can hi 3
puede ocasionarie lesiones Y resulting in serious personal
graves o la muerte. Opere ef [ injury or death. Operate
elevador solo desde un lugar liftgate only in a place where
o

donde se encuentre a saivo you are protected from
del trafico vehicular. vehicle traffic.

WARNING DECAL, BILINGUAL
(KIT P/N 263260-14, ONLY)
P/N 268416-01

QTY. 1 QTY. 1

N

ANGLE, 2" X 2" X 1/8" X 20" LG GROMMET, 1” DIA.
P/N 263264-01 P/N 263299 P/N 266428-12

QTY. 1 QTY. 1 QTY. 1

y <§/ E%ﬁ

HEX CAP SCREW

\uﬂ

3/8"-16 X 1" LG, GRADE 8 FLAT WASHER, 3/8” LOCK NUT, 3/8"-16
P/N 900014-4 P/N 902001-2 P/N 901002
QTY. 2 QTY. 4 QTY. 2

P

CAP SCREW 1/47-20 X 3/4” LG, FLAT WASHER, 1/4” X 7/8” LOCK NUT, 1/4”-20
GRADE 8 P/N 900004-2 O.D. P/N 903438-01 P/N 901000
QTY. 4 QTY. 8 QTY. 4
Estas instrucciones estan disponibles en espafiol a partir de la pagina 12.

©

© MAXON Lift Corp. 2019



MAXON' LIFTCORPORATION sht.2 of 22 DSG# M-16-42 Rev.C Date: 02/26/19

PLASTIC ENCLOSURE ASSEMBLED

| |
| (PIN 297941-01) |
| OR |
' 3 POLE ELECTRICAL CABLE, 120" LG |
| (PIN 297941-02) |

_________________________

_____________

RIVET (3 PLACES)
(P/N 904005-2)
&
#10 FLAT WASHER
(3 PLACES)
(P/N 902013-07)

______________

PLASTIC ENCLOSURE CONTROL BOX &

(PIN 296294-01) COIL CORD ASSEMBLY
(PIN 263231)
BRACKET
(P/N 280588-01)

© MAXON Lift Corp. 2019




MAXON' LIFTCORPORATION sht.3 of 22 DSG# M-16-42 Rev.C Date: 02/26/19

BLACK
WHITE |
. WHITE
DOWN UP CONTROL SWITCH
s s o, i
14 13 14—13 '3 1,
T wpy ! 2 I (DOWN)
—H—Q\O/Q -
24 23 24_| 23
O o GO GO L I POWER DOWN MODULE
HAND HELD e WM
CONTROL SWITCH RED
GREEN n_ BLACK
H BLACK
GREEN RED
L/
FUSE HOLDER | |
WITH 10 AMP |% | _l
FUSE | | | | | |
T l | I |
SOLENOID, | | SOLENOID, | |
VALVES2 | 7 VALVES1 | 37
I | | |
I | I I
STARTER
SOLENOID = = =
WHITE
( % (CABLE)

1
MOTOR ] CYCLE
COUNTER
J> (IF EQUIPPED)
- 2

ELECTRICAL SCHEMATIC (POWER DOWN) WITH HAND HELD CONTROL
FIG. 3-1

© MAXON Lift Corp. 2019



MAXON' LIFTCORPORATION sht.4 of 22 DSG# M-16-42 Rev.C Date: 02/26/19

A WARNING |

Remove all rings, watches and jewelry before doing any electrical work.

A WARNING

Never route an energized wire. Make sure battery is disconnected. Always
route electrical wires clear of moving parts, brake lines, sharp edges and

exhaust systems. Avoid making sharp bends in wiring. Attach securely. If
drilling is necessary, first check behind the drilling surface so you do not
damage any fuel lines, vent lines, brake lines or wires.

1. Disconnect power from Liftgate. B:TOTSE'R/EAQLE
Remove nut from negative (-) battery T
terminal (FIG. 4-1). Disconnect nega- NUT\@ ¥

»® POSITIVE (+)
BATTERY TERMINAL

@\ NEGATIVE (-)

BATTERY TERMINAL

DISCONNECTING (-) BATTERY CABLE
FIG. 4-1

tive (-) battery cable (FIG. 4-1). / o,

NEGATIVE (-)
BATTERY CABLE

© MAXON Lift Corp. 2019



MAXON" LIFTCORPORATION sht.5 of 22 DSG# M-16-42 Rev.C Date: 02/26/19

A WARNING

Recommended practices for welding on steel parts are contained in the current
AWS (American Welding Society) D1.1 Structural Welding Code - Steel. Damage
to Liftgate and/or vehicle, and personal injury can result from welds that are
done incorrectly.

A CAUTION

* Ensure the plastic enclosure with hand control is mounted near the RH rear
of the vehicle body where the operator has a clear view of the Liftgate.

* Ensure the plastic enclosure, mounting angle, and mounting plate do not
interfere with operation of Liftgate or allow enclosure to protrude from side
of vehicle.

* Ensure interconnect cable will reach pump assembly without putting strain
on the electrical connections.

2. Position the mounting angle (Kit 2 WELDS MIN,
item) under crossmembers of MORE IF POSSIBLE
the vehicle body (FIG. 5-1).

POSITION || F

=

\a

;\\

POSITIONING MOUNTING ANGLE UNDER
CROSSMEMBERS OF VEHICLE BODY
FIG. 5-1

3. Weld the angle to the truck/trailer
cross members (FIG. 5-1).

© MAXON Lift Corp. 2019



MAXON' LIFTCORPORATION sht.6 of 22 DSG# M-16-42 Rev.C Date: 02/26/19

NOTE: Angle plate can be bolted in 1 of 3 positions on the mounting angle.

4. Bolt the angle plate (Kit item)
to angle (FlG 6-1) HEX CAP SCREW, 7

3/8"-16
(2 PLACES)

REAR OF

FLAT WASHER, 3/8” VEHICLE BODY

(2 PLACES)

LOCK NUT, 3/8”-16
(2 PLACES)

ANGLE PLATE

BOLTING ANGLE PLATE TO ANGLE
FIG. 6-1

‘Allow welds to cool before attaching plastic enclosure. \

5. Bolt plastic enclosure (Kit item) to the

angle plate (FIG. 6-2). FLAT WASHER, 1/4”
(4 PLACES)

LOCK NUT, 1/4”-20
(4 PLACES)

PLASTIC ENCLOSURE

FLAT WASHER, 1/4" i o
(4 PLACES)

CAP SCREW, 1/4"-20 —_,
(4 PLACES)

BOLTING ENCLOSURE TO ANGLE PLATE
FIG. 6-2

© MAXON Lift Corp. 2019



MAXON' LIFTCORPORATION sht.7 of 22 DSG# M-16-42 Rev.C Date: 02/26/19

6. Unbolt and remove pump cover

FIG. 7-1).
( ) HOLDER FLAT FLAT WASHER
POWER UNIT (2 PLACES) (2 PLACES)
KNOB
(2 PLACES)
UNBOLTING AND REMOVING
PUMP COVER
FIG. 7-1
AN\
. AN
7. Route electrical control cable \‘\‘r__
from plastic enclosure (FIG. 7-2) e
to the pump mounting plate. 2 PLASTIC
ENCLOSURE

CONTROL
CABLE ROUTE

PUMP
MOUNTING
PLATE

ROUTING ELECTRICAL CABLE
UNDER VEHICLE BODY
FIG. 7-2

© MAXON Lift Corp. 2019




MAXON' LIFTCORPORATION sht.8 of 22 DSG# M-16-42 Rev.C Date: 02/26/19

8. Disconnect battery cable from
starter solenoid (FIG. 8-1A).
Remove existing grommet
from pump mounting plate
(FIG. 8-1A). Insert new grom-

STARTER
SOLENOID

s : TERMINAL
met (Kit item) into pump NUT & LOCK
mounting plate (FIG. 8-1B). WASHER

OLD GROMMET

é/é" BATTERY CABLE &
TERMINAL LUG

OLD GROMMET
FIG. 8-1A

STARTER
SOLENOID
oy |
NEW GROMMET v
| TERMINAL
HAND HELD (v Gl NUT & LOCK
SWITCH WIRING —\ \_\\--\y/ S WASHER
\ BATTERY CABLE &

TERMINAL LUG

NEW GROMMET
CAUTION FIG. 8-1B

Do not over-tighten the terminal
nuts. For the 5/16” load terminals,
torque nuts to 35 Ib-in. Torque
the nuts on #10-32 control termi-
nals to 15 Ib-in.

9. Insert switch wiring through
new grommet on pump
mounting plate (FIG. 8-1B).
Then, connect the switch wir-
ing to the power down module
(FIG. 9-1) as shown on the
next page.

10. Reconnect battery cable to
starter solenoid (FIG. 8-1B).

REPLACING GROMMET
FIG. 8-1

© MAXON Lift Corp. 2019



MAXON' LIFTCORPORATION sht.9 of 22 DSG# M-16-42 Rev.C Date: 02/26/19

POWER DOWN

MODULE
TERMINAL 1 WHITE WIRES
BLACK WIRES
©
TERMINAL 2 —
HAND HELD /
CONTROL &
MAIN CONTROL
/ SWITCH CABLE 9
: . \ ; STARTER
TmEQ— | mr—2>x <
T =4l SOLENOID
S 7
— 1> 5 i B 10A FUSE
GROMMET GREEN WIRES

WIRING CONNECTIONS DIAGRAM
FIG. 9-1

© MAXON Lift Corp. 2019




MAXON' LIFTCORPORATION Sht. 10 of 22 DSG# M-16-42 Rev.C Date: 02/26/19

11. Bolt on the pump cover as shown
- FIG. 10-1 HOLDER FLAT FLAT WASHER
: : POWER UNIT (2 PLACES) (2 PLACES)

KNOB
(2 PLACES)

BOLTING PUMP COVER
FIG. 10-1
12. Reconnect power to the pump

by reconnecting positive (+) POSITIVE (+)
cable to positive (+) battery BATTERY POST
terminal (FIG. 10-2). Install and
tighten nut. Then, reconnect
negative (-) cable to negative
(-) battery terminal (FIG. 10-2).
Install and tighten nut.

POSITIVE (+)
BATTERY CABLE

NEGATIVE (-)
BATTERY CABLE

NEGATIVE (-)
BATTERY POST

RECONNECTED BATTERY CABLES
FIG. 10-2

13. Unfold platform. Then use standard
control switch to lower platform to
the ground (FIG. 10-3). Refer to
GPT Operation Manual for detailed
operating instructions.

PLATFORM UNFOLDED & LOWERED
TO THE GROUND
FIG. 10-3

© MAXON Lift Corp. 2019




MAXON' LIFTCORPORATION Sht. 11 of 22 DSG# M-16-42 Rev.C Date: 02/26/19

14. Check operation with hand held
control. Raise platform (FIG. 11-1)
and lower platform (FIG. 11-2).

o -

RAISING PLATFORM WITH HAND
HELD CONTROL
FIG. 11-1 Tt

ml

| s

@,

LOWERING PLATFORM WITH HAND
HELD CONTROL
FIG. 11-2

15. If control is installed on streetside,
att_a(_:h streetside WARNING decal WARNING
(Kit item) as shown in FIG. 11-3. DECAL

ATTACH DECAL
FIG. 11-3

© MAXON Lift Corp. 2019



MAXON' LIFTCORPORATION Pég.12 de22 DSG# MS-16-42 Rev.C Fecha: 02/26/19

INSTRUCCIONES DE INSTALACION DEL KIT

DE CONTROL REMOTO EN EL MODELO GPT
KIT (Cable de 120” [3 m]) P/N 263260-13

KIT (Cable de 240" [6 m]) P/N 263260-14

Nunca se cologue en carriles Never stand in vehicle traffic
con frafico vehicular para lanes to operate liftgate.

operar el elevador. Un goipe A vehicle can hit you,

puede ocasionarie lesiones Y resulting in serious personal
graves o la muerte. Opere ef [ injury or death. Operate
elevador solo desde un lugar liftgate only in a place where

donde se encuentre a saivo you are protected from
del trafico vehicular. vehicle traffic.

ETIQUETA BILINGUE DE ADVERTENCIA
(KIT P/N 263260-14, SOLAMENTE)
P/N 268416-01

CANT. 1 CANT. 1

N

PLACA ANGULAR ANGULO DE MONTAJE DE 2” X 2" OJAL DE CUACHO

P/N 263264-01 X 1/8” X 20" LARGO P/N 263299 DE 1" D.
CANT. 1 CANT. 1 P/N 266428-12

CANT. 1
_—— -
S = S

TORNILLO HEX. DE 3/8”-16

X 1" LARGO, GR 8 ARANDELA PLANA DE 3/8” TUERCA DE SEGURIDAD

P/N 900014-4 P/N 902001-2 DE 3/8”-16 P/N 901002

CANT. 2 CANT. 4 CANT. 2

o)
TORNILLO DE 1/4”-20 X 3/4” ARANDELA PLANA TUERCA DE SEGURIDAD

LARGO, GR 8 DE 1/4” X 7/8” D. E. DE 1/4”-20 P/N 901000
P/N 900004-2 P/N 903438-01 CANT. 4

CANT. 4 CANT. 8

© MAXON Lift Corp. 2019



MAXON' LIFTCORPORATION Pég.13 de22 DSG# MS-16-42 Rev.C Fecha: 02/26/19

RECINTO DE PLASTICO ENSAMBLADO

————————————————————————————

. CABLE ELECTRICO CON 3 POSTES .
| DE 240" [6 M] LARGO (P/N 297941-01) |
| (@) |
| CABLE ELECTRICO CON 3 POSTES |
i DE 120" [3 M] LARGO (P/N 297941-02) |

REMACHE (3 PARTES)
(P/N 904005-2)

Y
ARANDELA PLANA #10
(3 PARTES)

(P/N 902013-07)

________________

RECINTO DE PLASTICO CAJA DE CONTROL Y
(PIN 296294-01) ENSAMBLE DE CORDON ESPIRAL
(PN 263231)
SOPORTE
(P/N 280588-01)

© MAXON Lift Corp. 2019




MAXON' LIFTCORPORATION Pég. 14 de22 DSG# MS-16-42 Rev.C Fecha: 02/26/19

Negro
Blanco |
Blanco
) S—
Bajar (Subir) Interruptor de control
oy I g
14 13 14——13 L3 1,
-o—O —e@i[ — (Subir)" ! 2 I (Bajar) .
e M I
24 23 24_| 23 I O 6dulo o!e .
G GO GO GO L I descenso asistido
Interruptor del Lot - ' /%
control manual l Rojo
Verde L Negro
H Negro
Verde Rojo
L7
Soportede "] "
. | |
fusible con |% |
fusible de 10 A.1 | & | VAIVUl B
-1~ Valvuladel I | Valvula | alvuia |
solenoide ' 2. de ! Idel d D
| | l solenoide! |
S2 | | bquueo| < | |
| | [ [ |
Solenoide
de arranque = = =
Blanco
( %T (Cable)
130
Fusible-175A
Motor | | contador
B+ater|’-a 1 de ciclos
J» o (si esta
— equipado)
2

ESQUEMA ELECTRICO (DESCENSO ASISTIDO) CON CONTROL MANUAL
FIG. 14-1

© MAXON Lift Corp. 2019



MAXON' LIFTCORPORATION Pég. 15 de22 DSG# MS-16-42 Rev.C Fecha: 02/26/19

A ADVERTENCIA

Retire todos sus anillos, relojes y joyas antes de hacer una labor eléctrica.

A ADVERTENCIA

Nuncarealice lainstalacion de cables energizados. Verifique que la bateria del
vehiculo esté desconectada. Siempre coloque los cables eléctricos fuera del
alcance delas partes moviles, lineas de frenos, bordes filosos y sistemas de es-
cape. Evite hacer dobleces muy pronunciados en el cableado. Fije firmemente.
Si es necesario taladrar, primero inspeccione detras de la superficie aperforar
parano dafar las lineas de combustible, de ventilacion, de frenos o cableado.

CABLE POSITIVO (+)

1. Desconecte la energia eléctrica del elevador DE LA BATERIA

hidraulico. Retire la tuerca de la terminal =P
) . ~-;,,— TUERCA
negativa (-) de la bateria (FIG. 15-1). TUERCA\@ , @

Desconecte el cable negativo
(-) de la bateria (FIG. 15-1). TERMINAL POSITIVA

(+) DE LA BATERIA

CABLE NEGATIVO (-)
DE LA BATERIA @\ /
7 TERMINAL NEGATIVA
(-) DE LA BATERIA

5

DESCONECTAR EL CABLE NEGATIVO
(-) DE LA BATERIA
FIG. 15-1

© MAXON Lift Corp. 2019



MAXON' LIFTCORPORATION Pég. 16 de22 DSG# MS-16-42 Rev.C Fecha: 02/26/19

AADVERTENCIA

Las practicas recomendadas para soldar partes de acero se especifican en el
actual Cdédigo de Soldadura Estructural D1.1 Acero, publicado por la Sociedad
Americana de Soldadura (AWS por sus siglas en inglés). Soldar incorrecta-
mente puede provocar dafios al elevador y/o al vehiculo, ademas de lesiones
personales.

A PRECAUCION

* Verifique que el recinto de plastico con el control remoto esté montado cerca
de la parte trasera derecha en la carroceria, de manera que el operador pueda
ver el elevador sin ningun obstaculo.

* Verifique que el recinto de plastico, placay angulo de montaje no interfieran
al operar el elevador hidraulico o que sobresalga de un lado del vehiculo.

* Verifique que el cable de interconexion se extienda hasta el ensamble de la
bomba sin poner tension en las conexiones eléctricas.

2. Coloque el angulo de SOLDAR MiN. 2 VECES
: ) : V-1
montaje (articulo del Kit) ~ SI'ES POSIBLE SUELDE MAS \\}

[3 mm] =&
debajo de los travesarios
del vehiculo (FIG. 16-1).

9” [23 cm] MIN.

. TRAVESANOS
ANGULO
D

E MONTAJE

QUI

COLOQUE EL ANGULO DE MONTAJE DEBAJO
DE LOS TRAVESANOS DEL VEHICULO
FIG. 16-1
3. Suelde el angulo de montaje a los travesarnos
del camion o remolque. (FIG. 16-1).

© MAXON Lift Corp. 2019



MAXON' LIFTCORPORATION Pég. 17 de22 DSG# MS-16-42 Rev.C Fecha: 02/26/19

NOTA: La placa angular se puede atornillar en 1 de 3 posiciones del &ngulo
de montaje.

4. Atornille la placa angular
(articulo del Kit) al &ngulo de TORNILLO HEX. — 3

montaje. (FIG. 17-1). e lejg,;\ll'\?ES)

PARTE TRASERA
DEL VEHICULO

ARANDELA PLANA DE 3/8”
(2 LUGARES)

TUERCA DE SEGURIDAD
DE 3/8"-16
(2 LUGARES)

PLACA ANGULAR
ATORNILLAR LA PLACA ANGULAR

AL ANGULO DE MONTAJE
FIG. 17-1

PRECAUCION

Permita que la soldadura se enfrie antes de adjuntar
el recinto de plastico.

5. Atornille el recinto de plastico (articulo TUERCgEDE/EFSOUR'DAD
i ] ARANDELA PLANA -
del Kit) a la placa angular (FIG. 17-2). OF 1 (4 LUGARES)

(4 LUGARES)

RECINTO DE PLASTICO

ARANDELA PLANA DE 1/4” il .
(4 LUGARES) Y =

TORNILLO DE 1/4” -2o§§®

(4 LUGARES)

ATORNILLAR RECINTO A LA PLACA ANGULAR
FIG. 17-2

© MAXON Lift Corp. 2019




MAXON' LIFTCORPORATION Pég. 18 de22 DSG# MS-16-42 Rev.C Fecha: 02/26/19

6. Desatornille y remueva la cubierta

de la bomba (FIG. 18-1).

7. Lleve el cable de control eléctrico
desde la caja plastica (FIG. 18-2)
hasta el nuevo ojal en la placa de

montaje de la bomba.

© MAXON Lift Corp. 2019

UNIDAD DE
ENERGIA PLACASDE  ARANDELA
(REF) SUJECION PLANA

(2LUGARES) (2 LUGARES)

/ PERILLA
¢~g.4" (2 LUGARES)

DESATORNILLAR Y REMOVER LA
CUBIERTA DE LA BOMBA
FIG. 18-1

12

| S\
“\_ﬁ“\-}@ﬁéﬁ\
T s L) \ W

RECORRIDO \
DEL CABLE _ |\

DE CONTROL \
\,.
PLACA DE

|
MONTAJE DE ,// \ )
\Wff AGE

e

L\ T

LA BOMBA i‘ ‘ {\‘ =
g (9

I\

INSTALAR CABLE ELECTRICO BAJO
LA CARROCERIA
FIG. 18-2



MAXON' LIFTCORPORATION Pég.19 de22 DSG# MS-16-42 Rev.C Fecha: 02/26/19

8. Desconecte del solenoide de
arranque el cable de la bateria
(FIG. 19-1A). Después, retire el ojal
de caucho existente en la placa de
montaje (FIG. 19-1A) e inserte en el
mismo lugar el nuevo ojal de caucho
(articulo del juego) (FIG. 19-1B).
OJAL DE

CAUCHO
ANTERIOR

OJAL DE
CAUCHO
NUEVO

CABLEADO DEL

INTERRUPTOR
MANUAL

Precaucion

No apriete en exceso las tuer-
cas de las terminales. Aplique
un torque max. de 35 Ibs-in [3.9
N.m] alas terminales de cargade
5/16”",y de 15 Ibs-in [1.7 N.m]. a
las terminales de control #10-32.

9. Inserte el cableado del interruptor a través
del nuevo ojal de caucho que colocé en la
placa de montaje de la bomba (FIG. 19-1B).
Después, conecte el cableado del interruptor
al médulo de descenso asistido (FIG. 20-1)
como se muestra en la siguiente pagina.

10. Vuelva a conectar el cable
de la bateria al solenoide de
arranque (FIG. 19-1B).

© MAXON Lift Corp. 2019

N SOLENOIDE
o\ DE ARRANQUE

TUERCA Y
ARANDELA DE
PRESION DE
LA TERMINAL

2./ CABLE DE
K] | S/ — BATERIA Y
=N TERMINAL DE
— 0JILLO

OJAL DE CAUCHO ANTERIOR

FIG. 19-1A

SOLENOIDE
DE ARRANQUE

TUERCAY
ARANDELA DE
PRESION DE
LA TERMINAL

CABLE DE
BATERIAY
TERMINAL DE

OJAL DE
CAUCHO NUEVO OJILLO
FIG. 19-1B

REEMPLAZAR EL OJAL

FIG. 19-1



MAXON' LIFTCORPORATION Pég.20 de22 DSG# MS-16-42 Rev.C Fecha: 02/26/19

MODULO DE
DESCENSO ASISTIDO
TERMINAL 1 CABLES BLANCOS
CABLES NEGROS

12O

TERMINAL 2

CONTROL REMOTO CABLE DEL

MANUAL INTERRUPTOR x
DE CONTROL =
PRINCIPAL \
5 SOLENOIDE DE
X m |l mn—=>x Q' \ ;
N 3 =4 A ARRANQUE
— L3, 4,

FUSIBLE DE 10A

CABLES

OJAL DE | I

DIAGRAMA DE CONEXIONES DEL CABLEADO
FIG. 20-1

© MAXON Lift Corp. 2019




MAXON' LIFTCORPORATION Pég.21 de22 DSG# MS-16-42 Rev.C Fecha: 02/26/19

11. Atornille la cubierta de la UNIDAD DE PLACAS DE ARANDELA
bomba como se muestra ENERGIA SUJECION PLANA
en la FIG. 21-1. (REF) (2 LUGARES) / (2 LUGARES)
PERILLA
'~2*" (2 LUGARES)

CUBIERTA
DE LA
BOMBA

ATORNILLAR LA CUBIERTA DE LA BOMBA
FIG. 21-1

12. Vuelva a conectar la energia
gue alimenta a la bomba
reconectando el cable
positivo (+) de la bateria
a la terminal positva (+) TUERCA
de la bateria (FIG. 21-2).
Instale y apriete la tuerca.

Después, reconecte el CABLE NEGATIVO () (

cable negativo (-) de DE LA BATERIA
la bateria a la terminal

negativa (-) de la bateria
(FIG. 21-2). Instale y |
apriete las tuercas.

TERMINAL POSITIVA
(+) DE LA BATERIA

CABLE POSITIVO (+)
DE LA BATERIA

TERMINAL NEGATIVA
-) DE LA BATERIA

CABLES DE LA BATERIA RECONECTADOS
FIG. 21-2

13. Despliegue la plataforma. Después uti-
lice el interruptor de control standard
para descender la plataforma al suelo
(FIG. 21-3). Consulte las instrucciones
de operacion detalladas en el Manual
de Operacién para GPT.

PLATAFORMA DESPLEGADA'Y
DESCENDIDA AL SUELO
FIG. 21-3

© MAXON Lift Corp. 2019



MAXON' LIFTCORPORATION Pég.22 de22 DSG# MS-16-42 Rev.C Fecha: 02/26/19

14. Verifique la operacion del elevador
con el control remoto manual. Eleve
la plataforma (FIG. 22-1) y hagala
descender (FIG. 22-2).

| I

ELEVAR LA PLATAFORMA CON EL
CONTROL REMOTO MANUAL
FIG. 22-1

ml

| s

DESCENDER LA PLATAFORMA CON EL
CONTROL REMOTO MANUAL

FIG. 22-2
15. Si el control se instala en el lado
de la carretera, adjunte una etiqueta AI\EIZ-)I-\I/%LIJQI':_I:II;?\I EFA
de ADVERTENCIA para el lado
de la carretera tal como se muestra
en la FIG. 22-3.

ADJUNTE ETIQUETA
FIG. 22-3

© MAXON Lift Corp. 2019



